

ABRIDGED TEST REPORT No. 352943

(Refers to test report No. 352690 issued by Istituto Giordano S.p.A. on 21/06/2018)

Place and date of issue: Bellaria-Igea Marina - Italia, 28/06/2018

Customer: GRIP ITALIA S.r.l. - Località Fondi, 141 - 25071 AGNOSINE (BS) - Italia

Date test requested: 28/05/2018

Order number and date: 76819, 29/05/2018

Date sample received: 29/05/2018

Date test effected: from 07/06/2018 to 14/06/2018

Purpose of test: Verification of the durability of a lever handle for interior doors according to standard UNI EN 1906:2012

Test site: Istituto Giordano S.p.A. - Strada Erbosa Uno, 72 - 47043 Gatteo (FC) - Italia

Sample origin: sampled and supplied by the Customer

Identification of sample received: No. 2018/1220

Name of sample*

The test sample is named "EASYCUBE (Easy, Economic, Effortless Assembly System)".

Test results

Performed cycles [No.]	Observations	Grade*
0	//	//
200000	The handle is still working without signs of breakage	7

(*) according to clause 4.1.3 "Durability (second digit)" of standard UNI EN 1906:2012 two grades of durability are identified:

- grade 6: medium frequency of use: 100000 cycles;
- grade 7: high frequency of use: 200000 cycles.

As regards the description of the sample, test equipment, test methods, test results and everything else necessary for the identification of the work carried out, please see test report No. 352690 issued by Istituto Giordano on 21/06/2018.

(*) according to that stated by the Customer.

Test Technician:
Ing. Chiara Bastoni

Chief Executive Officer

Head of Security and Safety Laboratory:
Dott. Andrea Bruschi

.....

The original of this document consists of an electronic document digitally signed pursuant to the applicable Italian legislation..

Comp. MB Revis. RP	This abridged test report consists of 1 sheets.	Sheet 1 of 1
-----------------------	---	-----------------